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OPIOIDS AND ALTERNATIVES




DEFINING THE PROBLEM
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What serious adverse event

occurs after surgery with a 6%

iIncidence that we don’t mention

to our patients preoperatively?



ANsSwer: a

Opioid Naive Patients

Becoming Chronic

Opiold Users




Postsurgical Opioid Use Linked to Long-term
Opioid Use

Il
1in 16 opioid-naive surgical >4 | 1ot 6.0% still
patients become chronic users ' on opioids

S\
Longer initial exposure >8 | 1yeariser 13.9% still
increases risk of long-term use on opioids






What is our Goal?

Improved pain scores with less opioids
and Improved patient satisfaction

Prevent Opioid HARMS

Nausea, OSA Related Death,
Constipation, Delirium, Dizziness,

Dependence, Immobility



Oploids are necessary....
but they are not the solution for all pain

TOLERABILITY

FUNCTIONALITY

TIME FRAME




Alternatives to Opiolds Movement

Harm Redution

Treatment




Comprehensive PAIN
MANAGAMENT PROTOCOL

The Multi-Modal Approach

More than just morphine to choose from




INPATIENT PAIN MANAGAMENT
The Multi-Modal Approach

This protocol is optional and can be
utilized by any clinician

Use STOP BANG to determine
risk level




SNORE? BMI >35

TIRED throughout AGE >50
the day?

Neck circumference
OBSERVED APNEA? >/40 CM

blood PRESSURE? Gender is male?

The sensitivity of STOP-Bang score = 3 to detect
moderate OSA 93%
Severe OSA 100%



ALTO Inpatient
Pain Protocol

Four Risk Categories in Cerner




Normal Risk
Recognition

= Age <70

" Negative OSA Risk Screen
(stop bang < 3)

= No Severe Decompensated Systemic lliness

= Creatinine <1.2




Frail
Recognition

Age >70

Weight <70 kg
Risk factors for Delirium

Fall risk



OSA

Recognition

* KNOWN OSA
* If not known, discuss
getting formally tested




Dialysis
Recognition

«Severe Reduction of CrCl < 29

«Receives Dialysis




NSAIDS

Scheduled NOT prn

ALTO Non- Frail ESRD OSA
MEDS Frail
i5mg 15mMg NO 15 m(g
Ketorolac IVP g6 IVP g6 IVP g6
OR
lbuprofen 400 mg NO 400 Mg
POg6 | POg6 PO g6
OR

200mg@ 200mMg 200mMg 200 Mg
Celecoxib BID POdailly POdailly POBID




Everyone should get...

Acetaminophen

Non-
Frail Frail ESRD OSA

1000 650 1000 1000
mgqé mgqé mgqgqé mgqb

Chang 2017
McQuay 2007
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| NEUROPATHIC PAIN |

The Multi-Modal Approach

ALTO Non- Fraill ESRD OSA
med Frail

Gabapentin 300mg 10omg 100mg 100mg
POghs POghs POghs POghs

MUST Side effect somnolence
TITRATE Benefit > Risk



MSK PAIN

The Multi-Modal Approach

ALTO Non- Fraill ESRD OSA
med Frail

5mg 5Mmg 5Mmg
Cyclobenzaprine POTID POghs PO ghs no

10 Mg as Side effect somnolence/fall
effective Benefit > Risk
as 5 mg



ALTO Non- Frail ESRD OSA

MEDS Frail
Diclofenac
1.3% patch 1 patch 1 patch 1 patch 1 patch
BID BID BID BID
Lidocaine 1-3 1-3 1-3 1-3
5% patch patch(es) patch(es) patch(es) patch(es)
for12 for 12 for 12 hours for 12 hours
hours hours
Methyl 1 inch 1 inch 1 inch 1 inch cream

Salicylate 15% cream QID creamQID creamQlID QlD



Reassess with POSS before next dose

Weight based dosing of

Morphine is 0.1 mg/kg

Hydromorphone is 0.015 mg/kg

Start low and go slow WITH EVERYONE



OPIOIDS BASED

ON RISK CATEGORY

Minimizing Opioids and Improving Safety

BTP Non- Frail ESRD OSA
NRS >7 Frail

PICKONE PICKONE PICKONE PICKONE

o.5mg IV
Hydromorphone a3 0.25mg IV
q3
Morphine 4 mg IV 4 mg 1V q4
94




Opioids

= Switch to PO within 24 hours of acute injury
or operative intervention

= Use scheduled non-opioid analgesics along
with opioids together

= Use single agent preparation such as
oxycodone NOT oxycodone/APAP




Dependence

= Opioid dependence can occur with as little as
7-10 days of exposure

= Do not send a patient home after prolonged
opioid use without a plan to wean them

= Patients on opioids + benzos have 10x the risk
of fatal OD than patients on opioids alone




Nonpharm Options

» Physical Therapy Consult

= Transcutaneous Electrical Nerve Stimulation

= Acupuncture

= Complementary Alternative Medicine Consult




Chronic Pain
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Multimodal analgesia

Ketorolac or Ibuprofen
Acetaminophen
Gabapentin

Interventions (trigger point injection, soft
tissue or joint injection, ESI)



TREATMENT OF
OPIOID USE DISORDER




Buprenorphine
(BYOO-pre-NOR-feen)

= Partial agonist/antagonist, high affinity to the
mu receptor

» Treats opioid withdrawal

Reduces cravings

Prevents relapse

= Anyone with a DEA can ORDER it INPATIENT




How to Use it

= H/O heroin or non-Rx opioid abuse
= Develops withdrawal
= Perform COWS scale

If COWS>10 order Buprenorphine 8 mg SL

Re-evaluate in 45 minutes
If COWS<g you are done, order 8 mg DAILY

If COWS>10 give another 8 mg
Give total dose (for COWS<g) DAILY




Opioid Withdrawal Inpatient

= Any patient can receive buprenorphine while
being treated in the inpatient setting for a
primary medical condition
Dx 1- Bacteremia and cellulitis
Dx2- Opioid withdrawal

= Reduce rate of AMA, increase retention for
appropriate care, actually TREATS withdrawal




Partnership
= We need outpatient partnerships for
transition of care.

= Must find out who has MAT Rx license ideally
with recovery support services




ALTO HARM REDUCTION




Harm Reduction

= Naloxone prescribing and dispensing
Very little harm
Benefits >>> Risks

= No serious adverse effects in opioid naive people

» Should be dispensed or prescribed in patients on
high dose daily Rx opioids




STATE AND FEDERAL LAW




WV Opioid Reduction Act

= Exceptions:

Current cancer treatment

Receiving hospice care from a licensed hospice
orovider or palliative care provider

Resident of a LTC facility

Medications for the treatment of substance
abuse or opioid dependence

A patient being prescribed, or ordered, any
medication in an inpatient setting at a
hospital.




Exemption - Post-Surgery

= No more than a 7-day supply
immediately following a surgical
procedure - exempted from initial opioid
prescription requirements

Adults and minors

= Subsequent post-surgical prescriptions
are subject to the requirements for
issuing subsequent opioid prescriptions




Opioid Prescription
Limitations- ED

= No more than a 4 day supply — not
considered an initial prescription
" Prior to Issuing:

Advise patient regarding the quantity and their
option to fill the Rx with a lesser gty

Inform the patient of the risks associated with the
drug prescribed




Initial Opioid Prescription
Limitations

= No more than a 7-day supply (3 days
for @ minor) for an Initial Opioid Rx

For minors - must advise parent/guardian of
the risks and the reason(s) why the Rx is
necessary

= Must follow the requirements for issuing
an initial opioid prescription.




Initial Opioid Prescriptions

» Take and document thorough medical history

» Conduct and document the results of a physical
evaluation

= Advise the patient regarding the quantity of the
Schedule Il Opioid Drug and the option to fill the Rx
for a lesser qty

= |nform the pt of the risks associated with the drug
prescribed

= Develop a treatment plan, with particular attention to
determining the cause of the patient’s pain

= Access the WV Controlled Substance Monitoring
Program Database (CSMPD)




2"d Opioid Prescription

= May be issued, if:
It would not be deemed an initial Rx

Determined to be necessary and
appropriate (documented)

Does not present an undue risk of abuse,
addiction, or diversion (documented)

= Can be up to a 30-day supply




2"d Opioid Prescription cont’d

= Discuss and document the risks of the drug being
prescribed with the patient (or patient
parent/guardian if <18). Discussion shall include:

Risks of addiction and overdose

Dangers of taking opioid drugs with alcohol,
benzodiazepines, and other CNS depressants

The reason for the prescription
Alternative treatments available

Risks associated with the use of the drugs being
prescribed (highly addictive even when taken as
prescribed, physical or psychological dependence,
risk of taking more than prescribed, or mixing
sedatives, benzodiazepines, or alcohol with opioids,
can result in fatal respiratory depression).




3" Opioid Prescription

= Consider referral to a pain clinic or pain specialist

= 39 Rx may be issued, if:

The patient declines treatment from pain clinic/specialist
(document)

Review, at a min. of every 3 months, treatment, etiology of
the pain, progress toward treatment objectives (document)

Assess for problems associated with physical and
psychological dependence (document)

Unless clinically contraindicated, make reasonable efforts

to stop/decrease opioid and/or try alternatives (document)
Patient shall execute a Narcotics Contract and it
shall be made part of the medical record



Controlled Substance
Monitoring Program Database

= Must be checked:
at an initial opioid prescription

by a practitioner who acquires a patient who is

currently being prescribed an opioid from another
practitioner

= ED physicians are not required to check, but
it is highly encouraged
CSMPD is integrated with EDie



Ideally...

= When prescribing for chronic pain ...
Attempt to refer to pain clinic or pain specialist

Draft and sign a narcotics contract with the
patient

Random Urine Drug Screening

Continual discussion about weaning down or
adding alternatives




Medicare Part D

= No more than 7 days for new opioid Rx

= Chronic daily opioids patients
Pharmacy will check with Dr if >g0 MME

= |f patient is deemed “at risk” pharmacy will
call to verify use and need

https://www.cms.gov/Outreach-and-
Education/Medicare-Learning-Network-
MLN/MLNMattersArticles/downloads/SE18016.pdf




Medicare Part D

= Pharmacy can limit the amount of abuse
prone meds dispensed to a single patient

= Patients can only use specific pharmacies to
fill abuse prone meds

= Patient must use the same physician

https://www.cms.gov/Outreach-and-
Education/Medicare-Learning-Network-
MLN/MLNMattersArticles/downloads/SE18016.pdf







Reduce Opioid HARMS

Use opioids sparingly
When you do use them make sure to EDUCATE and
follow the law

Review current literature on alternatives and
indications for use

Buprenorphine for opioid withdrawal

Naloxone dispensing or prescribing and provide
info on need exchange



Thank you!

lapietra@sjhmc.org
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